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CDCR Formulary Updates by Month

July-07

Deletions
Avandia (rosiglitazone) 
Humalog (insulin lispro) 
Novolog (insulin aspart)

Aug-07

Additions
Almacone (aluminum hydrox / magnesium hydrox / simethicone - 200/200/20mg)
Crestor (rosuvastatin) - 5mg, 10mg, 20mg, 40mg
Geodon (ziprasidone) 20mg/ml injection
Humulin Insulin R, NPH, 70/30
Norvasc (amlodipine) - 2.5mg, 5mg, 10mg
Retrovir (zidovudine) - 100mg restricted to dialysis use only
Tums (calcium carbonate 500mg chewable tabs)
Zerit (stavudine) - 20mg restricted to dialysis use only

Deletions
Lipitor (atorvastatin) - all strengths
Alamag (aluminum hydrox / magnesium hydrox)
Novolin Insulin R, NPH, 70/30
Wellbutrin (bupropion) - all strengths
Sulamyd (sodium sulfacetamide) ophth ointment
Rescriptor (delavirdine) - all strengths
Hivid (zalcitabine) - all strengths
Reyataz (atazanavir) - 100mg, 150mg caps
Crixivan (indinavir) - 100mg cap
Viracept (nelfinavir) 250mg tab
Videx (didanosine) 125mg, 200mg caps

Sep-07

Additions
Niacin (immediate release)
Asmanex (mometasone) Twisthaler 220mcg/actuation - 120 dose size

Deletions
Niacin (extended release)
Flovent HFA Inhaler (fluticasone) - all strengthe
Qvar Inhaler (beclomethasone) - all strengths
Azmacort Inhaler (triamcinolone)



Oct-07

Additions
Fiber Tablets (calcium polycarbophil - Fibercon, Konsyl) 625mg tab

Deletions
Metamucil (psyllium) packets

Changes to Restrictions
Actifed (triprolidine/pseudoeph) - restricted to a 7 day supply per prescription.
Claritin (loratidine) - quantity restricted to #30 tablets per month with a maximum of 2 refills per prescription.
Imitrex (sumatriptan) - restricted to 9 tabs per month.
Nasalide (flunisolide) - quantity restricted to 1 bottle with a maximim of 2 refills per prescription.    
Robaxin (methocarbamol) - restricted to 7 day supply per prescription unless indicated for spinal cord injury.

Nov-07

Additions
Azithromycin (Zithromax) 250mg tablets - Restricted to the treatment of community acquired pneumonia
Benzocaine/Menthol/Cetylpy (Cepacol) Lozenges
Candesartan (Atacand) 4mg, 8mg, 16mg, 32mg tablets - restricted to patients who are intolerant to or have failed 
ACE Inhibitor therapy.
Fluoxetine (Prozac) 20mg/5ml oral solution - restricted to Keyhea patients only
Lorazepam (Ativan) 1mg tablets - restricted to a 7 day supply for the treatment of acute agitation in psychiatric 
diagnoses or delirium tremens.  Diagnosis must be included on prescription.
Medroxyprogesterone Acetate (Depo-Provera) - 150mg/ml SDV
Methadone 10mg tablets will remain formulary until pain management guidelines are established
Morphine Sulfate SR (MS Contin) 15mg tablets
Nitrofurantoin (Macrobid) 100mg capsules
Oxcarbazepine (Trileptal) 300mg/5ml Suspension - restricted to Kehyea patients only
Penicillin Benzathine (Bicillin LA) 2.4 million units / 4 ml - restricted to the treatment of syphilis

Deletions
Azithromycin (Zithromax) 500mg tablets
Dextromethorphan (Hold DM) Lozenges
Losartan (Cozaar) - all strengths
Medroxyprogesterone Acetate (Depo-Provera) 400mg/ml MDV
Nitrofurantoin (Macrodantin) 100mg capsules
Penicillin Benzathine (Bicillin LA) 1.2 million units / 2 ml
Primidone (Mysoline) - all strengths
Telmisartan (Micardis) - all strengths
Valsartan HCT (Diovan HCT) - all strengths

Changes to Restrictions
Levetiracetam (Keppra) - restricted to psychiatric diagnoses.   Diagnosis must be included on prescription.
Ketorolac (Torodal) Injection - restricted to infirmary, CTC, TTA and OHU settings.
Lamotrigine (Lamictal) - restricted to psychiatric diagnoses.   Diagnosis must be included on prescription.
Oxcarbazepine (Trileptal) - restricted to psychiatric diagnoses.   Diagnosis must be included on prescription.



Dec-07

Additions
Metoprolol (Lopressor) 25mg tablets
Azithromycin (Zithromax) 500mg tabs - restricted to the treatment of STD's.  Diagnosis must be included on 
prescription.
Ceftriaxone (Rocephin) 250mg vial - restricted to the treatment of STD's. Should not be used as initial dose 
empiric treatment prior to oral therapy for nonSTD indications. Diagnosis must be included on prescription.
Benzocaine 20% Spray (Lanacane, Solarcaine, Americaine) - restricted to fire camps

Deletions
Fosphenytoin (Cerebyx)

Feb-08

Deletions
Quetiapine (Seroquel) - effective July 1, 2008 all orders for Seroquel will require nonformulary approval

Changes to Restrictions
Omeprazole (Prilosec)
(1)  PPI use > 90 days: Prior authorization criteria must be met and noted on the prescription for use without         
nonformulary approval.
     a.) Grade 3 or higher esophagitis
     b.) Barrett’s esophagitis or Zollinger-Ellison Syndrome
     c.) Failure of step down therapy with ranitidine                                                                                                      
(2)  BID Omeprazole dosing beyond 30 days requires nonformulary approval

Mar-08

Additions
Ammonia Inhalant Ampules - Restricted to Emergency Kits
Hydroxyzine pamoate (Vistaril) - 25mg & 50mg capsules

Changes to Restrictions
Clarithromycin (Biaxin) - Treatment of H.pylori added to restriction list.

Corrections
Diltiazem (Cardizem CD) - extended release inserted in text for sustained release.  All long acting products 
should be the QD formulation

May-08

Change to Restrictions
Azithromycin - acute exacerbation of chronic bronchitis (AECB) has been added to the list of restrictions.

Jun-08

Deletions
Trazadone - deleted with a 90 day trainsition period, which expires September 18, 2008
Imipramine 
Doxepin



Jul-08

Additions
Methadone 5mg tabs
Nephro-Vite tabs - restricted to dialysis patients
Paricalcitol (Zemplar) 2mcg/ml & 5mcg/ml - restricted to dialysis patients
Lanthanum carbonate (Fosrenol) 500mg & 1000mg tabs - restricted to dialysis patients
Iron sucrose (Venofer) 20mg/5ml - restricted to dialysis patients
Sodium-Potassium Phosphate (Neutra-Phos) - 250mg/pkt

Aug-08

Additions
Conjugated Estrogen (Premarin) - 1.25mg tablets
Estradiol (Delestrogen) - 40mg/ml vial

Deletions
Olanzapine (Zyprexa) - all strengths and dosage forms.  New orders require nonformulary approval.  Effective 
December 1, 2008, all existing orders will require nonformulary approval.

Sep-08

Additions
Atropine sulfate (Isopto Atropine) 1% ophth soln

Deletions
Homatropine (Isopto Homatropine) 5% ophth soln
Mupirocin (Bactroban) 2% nasal ointment

Oct-08

Additions
phytonadione (Mephyton) 5mg tab
phytonadione (AquaMephyton) 1 mg/0.5ml & 10 mg/ml
norgestrel 3mg / ethinyl estradiol 30mcg (Lo/Ovral) 
norethindrone 1mg / ethinyl estradiol 20mcg  (Loestrin 1/20)
chlorpheniramine 4mg / phenylephrine 10mg tabs (Maxichlor)

Deletions
triprolidine 2.5mg / pseudoephrine 60mg (Actifed, Aprodine) tabs

Jan-09

Additions
Hepatitis A inactivated & Heppatitis B recombinant Vaccine (Twinrix)

Feb-09

Additions
sevelamer carbonate (Renvela) - 800mg tabs



Deletions
sevelamer HCl (RenaGel) - all strengths

Apr-09

Additions
For Crash Cart Use:
calcium chloride 10%, 10ml syringe
diltiazem 5mg/ml, 5ml vial
fosphenytoin (Cerebryx) 50 mgPE/ml, 10ml vial
sodium bicarbonate 10 mEq/ml syringe
vasopressin 20 units/ml, 1ml vial

For Nurse Protocols:
OTC hemorrhoidal suppositories (phenylephrine) 
naproxen (Aleve) 220mg tablets

venlafaxine ER tablets (37.5mg, 75mg, 150mg, 225mg)

Deletions
venlafaxine XR capsules (Effexor XR)  all strengths

Jul-09

Additions
fluticasone (Flovent HFA) - 110mcg, 220mcg
fluticasone / salmeterol (Advair Diskus) - 100mcg-50mcg, 250mcg-50mcg, 500mcg-50mcg
flunisolide (Nasarel) - 29mcg spray

Deletions
mometasone (Asmanex) inhaler
zidovudine / lamivudine (Combivir)
zidovudine / lamivudine / abacavir (Trizivir)



Updated 07/2009

DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS
A&D Ointment see Petrolatum/Lanolin

A/B Otic see Antipyrine/Benzocaine

Abacavir Ziagen Tablet:  300mg                                             

Abacavir/Lamivudine Epzicom Tablet: 600-300mg

Abilify see Aripiprazole

Acetaminophen Tylenol Tablet:  325mg                             
Suppositories:  650mg                              
Suspension:  160mg/5ml

Acetaminophen/Codeine Tylenol #3 Tablet:  30/300mg                                             
Elixer:  12-120mg/5ml

Acetazolamide Diamox Tablet:  250mg

Acetic Acid + Alum. 
Acetate Otic Soln

Domeboro Otic 2% Otic Solution - 60ml

Acetic Acid 2% + 
Hydrocortisone 1%

Vosol-HC Otic Solution - 10ml

Acetylcysteine Mucomyst 10% Inhalation Solution - 10ml

Actos see Pioglitazone

Acyclovir Zovirax Tablet:  400mg, 800mg

Adalat-CC see Nifedipine ER

Adenocard see Adenosine

Adenosine Adenocard Injectable:  6mg/2ml vial

Adrenalin see Epinephrine

Advair Diskus see fluticasone / salmeterol

AK-Spore see Neomycin/ Polymyxin B/ 
Gramicidin

Albuterol Ventolin, Proventil Nebulizer solution:  0.083% - 3ml              
Inhaler: 90mcg/puff - 200 doses

Nebulizer solution restricted to acute asthma/COPD management

CDCR Correctional Formulary
Approved by the CDCR P&T Committee May 2007
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Alcaine see Proparacaine

Aldactone see Spironolactone

Alendronate Fosamax Tablet:  70mg weekly

Aleve see Naproxen

Allopurinol Zyloprim Tablet:  100mg, 300mg

Almacone see Aluminum/Magnesium 
/Simethicone

Alphagan see Brimonidine

Aluminum/Magnesium 
Hydroxide with 
Simethicone

Almacone Chew Tablet:  200-200-20mg

Amantadine Symmetrel Capsule:  100mg

Amiodarone Cordarone Tablet: 200mg                                      
Injectable:  50mg/ml

Amitriptyline Elavil Tablet:  10mg, 25mg, 50mg, 75mg, 100mg, 
150mg

NONKOP.  Nonformulary approval required for psychiatric 
diagnoses.  Diagnosis must be indicated on all prescription.

Amlodipine Norvasc Tablet:  2.5mg, 5mg, 10mg

Ammonia Inh Ampules Various; Smelling Salts Amp Restricted to Emergency Kits

Amoxicillin Amoxil Capsule:  250mg, 500mg

Amoxicillin/ Clavulanate Augmentin Tablet:  875mg/125mg Restricted to bite wounds and hand lacerations from teeth.  
Diagnosis must be indicated on prescription.  Dose is 875mg BID 
for 5-7 days

Amoxil see Amoxicillin

Amphotericin B Fungizone Injectable:  50mg

Ampicillin Omnipen Injectable:  500mg                                 
Capsule:  250mg, 500mg

Anaprox see Naproxen

Ancef see Cefazolin

Antilirium see Physostigmine
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Antipyrine /Benzocaine 
Otic

Aurodex, A/B Otic Otic Soln: 10ml

Antivert see Meclizine

Anusol HC see Hydrocortisone

Aplisol see Tuberculin PPD

Apresoline see Hydralazine

Aptivus see Tipranavir

AquaMephyton see Phytonadione

Aricept see Donepezil

Aripiprazole Abilify Tablet:  2mg, 5mg, 10mg, 15mg, 20mg, 30mg  
Solution:  1mg/ml                                    
Discmelt:  10mg, 15mg                          
Injectable:  9.7mg/1.3ml

Artane see Trihexyphenidyl

Artificial Tears see Polyvinyl Alcohol

Asacol see Mesalamine

Aspirin Various Tablets:  325mg, 325mg EC, 325mg buffered, 
81mg EC

Atacand see Candesartan

Atarax see Hydroxyzine

Atazanavir Reyataz Tablet: 200mg, 300mg

Atenolol Tenormin Tablets: 25mg, 50mg, 100mg 

Ativan see Lorazepam

Atomoxetine Strattera Capsules:  10mg, 18mg, 25mg, 40mg, 60mg, 
80mg, 100mg

Atripla see Efavirenz/Tenofovir/ 
Emtricitabine

Atropine Various, Isopto-Atropine Injectable:  0.1mg/ml                          
Ophthalmic:  1% soln

Atrovent HFA see Ipratropium
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Augmentin see Amoxicillin/Clavulanate

Aurodex see Antipyrine/Benzocaine

Azithromycin Zithromax Tablet:  250mg, 500mg, 600mg Restricted to the treatment of community acquired pneumonia, 
STD's, opportunistic infections in HIV and acute exacerbation of 
chronic bronchitis.  Diagnosis must be included on prescription.   

Azulfidine see Sulfasalazine

Bacitracin/ Polymyxin       
Oint 

Double Antibiotic, Polysporin Topical Ointment -15gm, UD foil pack

Baclofen Lioresal Tablet:  10mg, 20mg Restricted to spinal cord injury patients.  Must be indicated on 
prescription.

Bactrim see Sulfamethox/Trimeth

Benadry see Diphenhydramine

Benemid see Probenecid

Bentyl see Dicyclomine

Benzac see Benzoyl Peroxide

Benzocaine / Menthol / 
Cetylp

Cepacol Lozenge

Benzocaine Topical Americaine, Lanacane, 
Solarcaine

20% Topical Spray Restricted to Fire Camps

Benzoin Tincture Various 2oz. Tincture Clinic use only.

Benzoyl Peroxide Benzac 10% Topical Gel - 1.5oz.

Benztropine Cogentin Tablets:  0.5mg, 1mg, 2mg                              
Injectable:  1mg/ml ampul

Betadine see Povidone Iodine

Betamethasone Topical Diprosone Ointment:  0.05% - 45gm                            
Cream:  0.05% - 15gm

Biaxin see Clarithromycin

Bicillin LA see Penicillin Benzathine

Bicitra see Citric Acid
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Bisacodyl Dulcolax Tablet: 5mg                                     
Suppository:  10mg

Bismuth Pepto Bismol Chew Tablet:  262mg

Brethine see Terbutaline

Brimonidine Alphagan 0.2% Ophthalmic Solution - 5ml

Bromocriptine Parlodel Tablet:  2.5mg, 5mg

Bumetanide Bumex Tablet:  0.5mg, 1mg, 2mg

Bumex see Bumetanide

Bupivacaine Marcaine Injectable:  2.5mg/ml (0.25%); 5mg/ml (0.5%)

Burn Spray see Benzocaine topical

Buspar see Buspirone

Buspirone BuSpar Tablet:  5mg, 10mg, 15mg, 30mg

Calamine Lotion Various 120ml Lotion

Calan SR see Verapamil

Calcium Acetate Phoslo Capsule:  667mg

Calcium Carbonate Os-cal, Tums Tablet:  500mg                                                  
Chew Tablet:  500mg

Calcium Carbonate/Vit. D Os-cal D Tablet:  500mg/125 IU

Calcium Chloride Various Injectable:  10%, 10ml syringe Crash Cart Only

Calcium Polycarbophil Fibercon, Konsyl Tablet:  625mg

Candesartan Atacand Tablet:  4mg, 8mg, 16mg, 32mg Restricted to patients who are intolerant to or have failed ACE 
Inhibitor therapy.  ARBs should not be used to treat simple 
hypertension without a compelling indication (CHF, nephropathy, 
post myocardial infarction, or stroke).

Carafate see Sucralfate

Carbamazepine Tegretol Tablet: 200mg      

Carbamide Peroxide Debrox Otic, Gly-Oxide 6.5% Otic Solution - 15ml                                
10% Oral Rinse - 2oz.
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Cardizem see Diltiazem

Cardura see Doxazosin

Carvedilol Coreg Tablet:  3.125mg, 6.25mg, 12.5mg, 25mg

Catapress see Clonidine

Cefazolin Ancef Injectable:  1gm vial

Ceftazidime Fortaz Injectable:  500mg, 1gm vial

Ceftriaxone Rocephin Injectable:  250mg, 1gm vial Restricted to the treatment of STD's.  Should not be used as 
initial dose empiric treatment prior to oral therapy for nonSTD 
indications. Diagnosis must be indicated on prescription.

Celexa see Citalopram

Cepacol see Benzocaine / Menthol / 
Cetylp

Cephalexin Keflex Capsule:  250mg, 500mg

Cerebryx see Fosphenytoin

Chlorhexidine oral rinse Peridex 0.12% Oral Rinse - 16oz.

Chlorhexidine skin cleanser Hibiclens 4% antimicrobial skin cleanser - 4oz. 

Chlorpheniramine Chlortrimeton Tablet:  4mg 

Chlorpheniramine / 
Phenylephrine

Maxichlor Tablet:  4mg / 10mg Restricted to a 7 day supply per prescription. 

Chlorpromazine Thorazine Tablet:    10mg, 25mg, 50mg 100mg, 200mg       
Injectable: 25mg/ml

Chlor-Trimeton see Chlorpheniramine

Cholestyramine Questran 4gm packets

Chronulac see Lactulose

Cibalith-S see Lithium

Cipro see Ciprofloxacin

Ciprofloxacin Cipro Tablet:  250mg, 500mg                                  
0.3% Ophthalmic Soln - 5ml
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Citalopram Celexa Tablet:   10mg, 20mg, 40mg

Citric Acid Oracit, Bicitra, Cyutra-2, 
Sholhl's Solution

16 oz. 

Clarithromycin Biaxin Tablet:  250mg, 500mg Restricted to opportunistic infections in HIV patients, treatment 
of H.pylori, or as prescribed by an Infectious Disease Specialist.  
Must be indicated on prescription.

Claritin see Loratadine

Cleocin see Clindamycin

Clindamycin Cleocin Capsule (HCL):  150mg                          
Injectable (Phosphate): 150mg/ml - 6ml  

Clonidine Catapress Tablet:  0.1mg, 0.2mg, 0.3mg

Clopidrogel Plavix Tablet:  75mg 

Clotrimazole Lotrimin, Mycelex Troche Cream:  1% - 15gm                                 
Topical Solution: 1% - 10ml                    
Troches:  10mg

Clozapine Clozaril Tablets: 25mg, 50mg, 100mg

Clozaril see Clozapine

Coal Tar Various 1% Shampoo 

Cogentin see Benztropine

Colace see Docusate sodium

Colchicine Various Tablet:  0.6mg

Compazine see Prochlorperazine

Condylox see Podofilox

Copegus see Ribavirin

Cordarone see Amiodarone

Coreg see Carvedilol

Cortaid see Hydrocortisone
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Cortisporin Otic see 
Neomy/Bacit/Poly/Hydrocortis
one

Cough Lozenge see Benzocaine / Menthol / 
Cetylp

Coumadin see Warfarin

Crestor see rosuvastatin

Crixivan see Indinavir

Cyclogyl see Cyclopentolate

Cyclopentolate Cyclogyl 1% Ophthalmic Solution - 15ml

Cyproheptadine Periactin Tablet:  4mg

Dacriose see Eye wash

Dapsone Various Tablet:  100mg 

Daraprim see Pyrimethamine

Darunavir Prezista Tablet: 600mg

Debrox see Carbamide Peroxide

Decadron see Dexamethasone

Decavac see Tetanus & Diphtheria

Delestrogen see Estradiol valerate

Deltasone see Prednisone

Depakene see Valproic acid

Depakote see Divalproex Sodium

Depo-Provera see Medroxyprogesterone

Dexamethasone Decadron Tablet:  0.5mg, 0.75mg, 4mg, 6mg       
Injectable: 4mg/ml vial        

Dextrose Glutose, Glucose 40% oral gel - 15gm                            
Injectable:  50% - 50ml syringe

Diabeta see Glyburide
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Diamox see Acetazolamide

Dicyclomine Bentyl Tablet:  20mg                                        
Capsule: 10mg

Didanosine Videx EC Capsule: 250mg, 400mg 

Diflucan see Fluconazole

Digoxin Lanoxin Tablet:  0.125mg, 0.25mg                     
Injectable:  0.25mg/ml - 2ml

Dilacor see Diltiazem

Dilantin see Phenytoin

Diltiazem Cardizem, Cardizem CD, Tablet immediate release: 60mg, 90mg                
Capsule extended release (QD Form): 120mg, 
180mg, 240mg, 300mg                        
Injectable:  5mg/ml, 5ml vial *Refrigerated item*

Injectable restricted to crash cart supply.  Should not be stored 
in the crash cart but shall be immediately available in a
secured refrigerated location near the crash cart.

Diphenhydramine Benadryl Capsule:  25mg, 50mg                           
Solution:  12.5mg/5ml                                   
Injectable:  50mg/ml

Diprosone see Betamethasone Topical

Dipyridamole Persantine Tablet:  25mg, 50mg

Disalcid see Salsalate

Ditropan see Oxybutynin

Divalproex Sodium, 
Extended Release

Depakote (Extended Release) Tablet:  250mg, 500mg

Docusate Sodium Colace Capsule: 100mg

Domeboro Otic See Acetic Acid + Alum. 
Acetate Otic Soln

Donepezil Aricept Tablet: 5mg, 10mg

Dopamine Intropin 400mg in 5% dextrose - 250ml bag

Dorzolamide Trusopt 2% Ophthalmic Solution - 10ml

Double Antibiotic see Bacitracin/Polymyxin

Doxazosin Cardura Tablet:  1mg, 2mg, 4mg, 8mg
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Doxycycline Vibramycin, Vibra-Tab Tablet:  100mg                                     
Injectable:  100mg - 10ml

D-T Toxoids see Tetanus & Diphtheria

Dulcolax see Bisacodyl

Duofilm see Salicylic Acid

Edrophonium  Tensilon 10mg/ml - 10ml

Efavirenz Sustiva Tablet: 600mg

Efavirenz/Tenofovir/ 
Emtricitabine

Atripla Capsule: 600-300-200mg

Effexor see Vanlafaxine

Elavil see Amitriptyline

Elimite see Permethrin

Emtricitabine Emtriva Capsule: 200mg                                            

Emtriva see Emtricitabine    

Enalapril Vasotec Tablet: 2.5mg, 5mg, 10mg, 20mg

Engerix B see Hepatitis B Vaccine

Enulose see Lactulose

Epinephrine Adrenalin, Epipen 1:1000 - 1ml (1mg) ampule                         
1:10,000 - 10ml syringe (0.1mg)                      
Epipen 1:1000 syringe- 2ml  (0.3mg)

Epipen see Epinephrine

Epivir see Lamivudine

Epoetin alfa 
(erythropoietin)

Epogen / Procrit 10,000 units/ml                                         
20,000 units/ml                                              
4,000 units/ml

Epogen see Epoetin alfa

Epzicom see Abacavir/Lamivudine

Ergotamine w/Caffeine Wigraine Tablet:  1-100mg 
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Erythrocin see Erythromycin 

Erythromycin                    Erythrocin Tablet (stearate):  250mg, 500mg                       
Injectable (lactobionate):  1gm

Erythromycin Ophth Ilotycin 0.5% Ophthalmic ointment - 3.5gm

Esidrix see Hydrochlorothiazide

Eskalith see Lithium

Estradiol Valerate Delestrogen Injectable:  20mg/ml & 40mg/ml 

Estrogens, Conjugated Premarin Tablet: 0.3mg, 0.625mg, 0.9mg, 1.25mg              
Injectable:  25mg vial                                        
Vaginal cream:  0.625mg/gram - 42.5gm

Ethambutol Myambutol Tablet:  400mg 

Ethyl Alcohol 70% Various 16oz. Clinic use only

Eye Wash Dacriose Irrigation Solution - 4oz.

Felodipine Plendil Tablet:  2.5mg, 5mg, 10mg

Feosol see Ferrous sulfate

Ferrous Sulfate Feosol Tablet:  325mg

Fibercon Tablets see Calcium Polycarbophil

Flagyl see Metronidazole

Flecainide Tambocor Tablet:  50mg, 100mg, 150mg

Fleet Enema see Sodium Phosphates

Fleet Phosphosoda see Sodium Phosphates

Flour-I-Strips see Fluorescein

Flovent HFA see fluticasone

Fluconazole Diflucan Tablet:  100mg, 150mg, 200mg Restricted to treatment of Valley Fever, opportunistic infections 
in HIV, and ID Specialists. 150mg restricted to single dose 
treatment of vaginal candidiasis.  Indications must be included 
on the prescription.
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Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Flumazenil Romazicon 0.1mg/ml - 5ml

Flunisolide Nasalide, Nasarel 0.025% & 0.029% nasal spray - 200 doses Restricted to severe seasonal allergic rhinitis & asthma.  Quantity 
restricted to 1 bottle with a maximim of 2 refills per prescription. 

Fluocinolone  Synalar Soln. 0.01% topical solution - 60ml

Fluocinonide  Lidex oint/cream Ointment:  0.05% - 15gm                           
Cream:  0.05% - 15gm 

Fluorescein Fluor-I-strip, Fluorets 1mg ophthalmic strips - 100 count

Fluorescein / Benoxinate Fluress 0.25%/0.4% ophthalmic solution - 5ml

Fluorets see Fluorescein

Fluoxetine Prozac Cap/Tab: 10mg, 20mg                                
Solution:  20mg/5ml

Solution restricted to Keyhea patients only

Fluphenazine Prolixin Tablet:  1mg, 2.5mg, 5mg, 10mg                     
Elixer: 2.5mg/5ml                                       
Injectable:   2.5mg/ml vial                                  
Decanoate: 25mg/ml 

Fluress see Fluorescein/Benoxinate

Fluticasone Flovent HFA Inhaler:  110mcg, 220mcg (120 doses per 
inhaler)

Fluticasone / Salmeterol Advair Diskus Inhaler:  100-50mcg, 250-50mcg, 500-50mcg (60 
doses per inhaler)

Fluvoxamine Luvox Tablet:  25mg, 50mg, 100mg

Folic Acid                        Various Tablet:  1mg

Fortaz see Ceftazidime

Fosamax see Alendronate

Fosamprenavir Lexiva Tablet: 700mg

Fosphenytoin Cerebryx Injectable:  50 mgPE/ml, 10ml vial  *Refrigerated 
item*

Restricted to crash cart supply.  Should not be stored in the 
crash cart but shall be immediately available in a
secured refrigerated location near the crash cart.

Fosrenol see Lathanum carbonate

Fungizone see Amphotericin B

Furosemide Lasix Tablet:  20mg, 40mg                                  
Injectable:  10mg/ml
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Gabapentin Neurontin Cap/Tablet:  100mg, 300mg, 400mg, 600mg, 
800mg

Restricted to treatment of individuals requiring adjunctive 
anticonvulsant treatment to adequately control a seizure disorder 
or treatment of neuropathic pain (e.g. herpetic neuralgia, HIV-
related neuropathy, or diabetic neuropathy)

Garamycin see Gentamicin

Gemfibrozil Lopid Tablet:  600mg

Genoptic see Gentamicin

Gentak see Gentamicin

Gentamicin Garamycin, Gentak,             
Genoptic

Injectable:  40mg/1ml, 80mg/100ml, 
100mg/100ml                                        
Ophthalmic oint: 0.3% - 3.5gm                  
Ophthalmic soln: 0.3% - 5mg

Geodon see Ziprasidone

Glipizide Glucotrol Tablet:  5mg, 10mg

Glucagon Glucogen 1mg kit

Glucogen see Glucagon

Glucophage see Metformin

Glucotrol see Glipizide

Glucose see Dextrose

Glutose see Dextrose

Glyburide Diabeta Tablet:  1.25mg, 2.5mg, 5mg

Gly-Oxide see Carbamide Peroxide

Golytely see Polyethylene Glycol & ES

Guaifenesin/Dextrometh Robitussin DM Elixer: 10-100mg/5ml

Guanfacine Tenex Tablet: 1mg, 2mg

Haldol see Haloperidol
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Haloperidol Haldol Tablet:  0.5mg, 1mg, 2mg, 5mg, 10mg, 20mg      
Decanoate: 50mg/ml, 100mg/ml                   
Injectable: 5mg/ml                                         
Oral Soln: 2mg/ml

Havrix see Hepatitis A Vaccine

Hemorrhoidal 
Suppositories

Preparation H - OTC       
Anusol HC - Rx Only

OTC:  phenylephrine, shark liver oil, cocoa butter; 
12/box                                                         
Prescription Strength:  hydrocortisone 25mg; 
12/box

Hemorrhoidal Cream see Hydrocortisone

Heparin Various Injectable:  100 units/ml, 1,000 units/ml, 5,000 
units/ml, 20,000 units/ml

Hepatitis A Vaccine Havrix 1440 EL.U/ml - syringe

Hepatitis B Vaccine Engerix B 20mcg/ml - 1ml vial

Hepatitis A & Hepatitis B 
Vaccine

Twinrix Hepatitis A Vaccine (Inactivated) 720ELU/1mL, 
Hepatitis B Vaccine (Recombinant) 20mcg/1mL

Hibiclens see Chlorhexidine skin 
cleanser 

Humulin see Insulin, Human

Hydralazine Apresoline Tablet:  25mg, 50mg

Hydrochlorothiazide Esidrix Tablet:  25mg, 50mg

Hydrocortisone Hytone, Cortaid, Anusol HC 
Supp; Preparation H

1% Topical Cream - 30gm                                  
1% Hemorrhoidal Cream - 30gm                    
25mg Rectal Supp - 12/box

Hydrocortisone Sodium 
Succinate                          

Solu-Cortef Injectable:  100mg, 250mg, 500,                    
1000mg vial

Hydrogen Peroxide Various 16 oz. Clinic use only

Hydroxychloroquine Plaquenil Tablet: 200mg

Hydroxyzine Atarax, Vistaril Tablet / Capsule:  25mg, 50mg                           
Injectabale:  50mg/ml 

Hytone see Hydrocortisone

Hytrin see Terazosin

Ibuprofen Motrin Tablet:  200mg, 400mg, 600mg, 800mg               
Oral Susp:   100mg/5ml
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Ilotycin see Erythromycin Ophth

Imdur see Isosorbide Mononitrate

Imitrex see Sumatriptan

Imodium see Loperamide

Inderal see Propranolol

Indinavir Crixivan Capsule:  200mg, 400mg

Indocin see Indomethacin

Indomethacin Indocin Capsule:  25mg, 50mg, 75mg-SR

Influenza Vaccine Various Injectable

INH see Isoniazid

Insulin, Glargine Lantus 100 units/ml - 10ml vial

Insulin, Human Humulin Regular 100 units/ml - 10ml vial                      
NPH 100 units/ml - 10ml vial                            
70/30 100 units/ml - 10ml vial

Intropin see Dopamine

Invirase see Saquinavir

IPOL see Poliovirus Vaccine

Ipratropium Atrovent HFA Inhaler:  17mcg/actuation - 200 doses                 
Nebulizer Soln:  0.02% - 2.5ml

Iron Sucrose Venofer Injectable:  20mg/5ml Restricted to dialysis patients.

Isoniazid INH Tablet: 300mg

Isopropyl Alcohol Various 16oz. Clinic use only

Isoptin see Verapamil

Isopto Carpine see Pilocarpine

Isopto-Atropine see Atropine

15



Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Isosorbide Dinitrate Sorbitrate Tablet:  10mg, 20mg, 30mg, 40mg

Isosorbide Mononitrate Imdur Tablet:  30mg ER, 60mg ER,  120mg ER

Itraconazole Sporonox Capsule:  100mg Restricted to valley fever and ID Specialists only. Diagnosis must 
be included in the sig field 

Kaletra see Lopinavir/Ritonavir

Kayexalate see Polystyrene Sulfonate

Keflex see Cephalexin

Kenalog see Triamcinolone

Keppra see Levetiracetam

Ketoconazole 2% Topical Nizoral 2% Topical Cream - 15gm

Ketorolac Toradol Injectable:  30mg/ml Restricted to infirmary, CTC, TTA, and OHU settings.

Konsyl Tablets see Calcium Polycarbophil

Labetalol Normodyne, Trandate Tablet:  100mg, 200mg, 300mg

Lacrilube see Lubricating Eye Ointment

Lactulose                          Chronulac, Enulose Oral solution: 10gm/15ml - 473ml

Lamivudine Epivir Tablet:  150mg, 300mg                                           

Lamotrigine Lamictal Tablet:  25mg, 100mg, 150mg, 200mg Restricted to psychiatric diagnoses.   Diagnosis must be included 
on prescription.

Lanoxin see Digoxin

Lantus see Insulin, Glargine

Lasix see Furosemide

Latanoprost Xalatan Ophthalmic Soln:  0.005% - 2.5ml

Lathanum carbonate Fosrenol Tablet: 500mg, 1000mg Restricted to dialysis patients.

Leucovorin Wellcovorin Tablet:  5mg
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Levaquin see Levofloxacin

Levetiracetam Keppra Tablet:  250mg, 500mg, 750mg, 1000mg Restricted to psychiatric diagnoses.   Diagnosis must be included 
on prescription.

Levodopa/ Carbidopa Sinemet Tablet (immediate release):  10/100mg, 
25/100mg, 25/250mg                                      
Tablet (controlled release): 50/200mg, 25/100mg 

Levofloxacin Levaquin Tablet:  250mg, 500mg Restricted to treatment of Community Acquired Pneumonia.  
Diagnosis must be indicated on the prescription.

Levothyroxine Synthroid, Levoxyl Tablet:  25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 
112mcg, 125mcg, 137mcg, 150mcg, 175mcg, 
200mcg, 300mcg

Levoxyl see Levothyroxine

Lexiva see Fosamprenavir

Lidex see Fluocinonide

Lidocaine Xylocaine 2% Viscous Oral Soln - 100ml                             
2% Jelly - 30ml                                                 
0.4% D5W IV INJ - 500ml                                 
2% IV INJ (20mg/ml) - 5ml                                
1% Local INJ (10mg/ml) -50ml                          
2% Local INJ (20mg/ml) - 50ml                          
1% with EPI 1:100,000  

Lioresal see Baclofen

Lisinopril Prinivil/Zestril Tablet:  2.5mg, 5mg, 10mg, 20mg, 40mg

Lithium Carbonate Eskalith, Lithobid, Cibalith-S Capsule:  300mg                                           
Extended Release Tablet: 300mg, 450mg             
Oral Citrate Soln:  8meq/5ml  

Lithobid see Lithium

Loestrin 1/20 see Norethindrone/Ethinyl 
estradiol

Loniten see Minoxidil

Lo/Ovral see Norgestrel / Ethinyl 
Estradiol

Loperamide Imodium Caplet:  2mg                               

Lopid see Gemfibrozil
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Lopinavir/Ritonavir Kaletra Tablet:  200-50mg                                           

Lopressor see Metoprolol

Loratadine Claritin Tablet:  10mg Quantity restricted to #30 tablets per month with a maximum of 
2 refills per prescription

Lorazepam Ativan Tablets: 1mg                                        
Injectable: 2mg/ml - 1ml

Tablets restricted to a 7 day supply for the treatment of acute 
agitation in psychiatric diagnoses or delirium tremens.   
Diagnosis must be included on prescription.

Lotrimin see Clotrimazole

Loxapine Succinate Loxitane Capsule:  5mg, 10mg, 25mg, 50mg        
Injectable:  50mg/ml                                   
Oral soln:  25mg/ml

Loxitane see Loxapine

Lubricating Eye Ointment Lacrilube Ophthalmic Oint (petrolatum/mineral oil/lanolin): 
3.5gm

Luvox see Fluvoxamine

Macrobid see Nitrofurantoin

Macrodantin see Nitrofurantoin

Magnesium Citrate Various Oral Soln:  300ml

Magnesium Hydroxide Milk of Magnesia, Oral Soln:  400mg/5ml

Magnesium Sulfate Magnesium  Sulfate 50% INJ 

Marcaine see Bupivacaine

Maxichlor see Chlorphenir/Phenylephrine

Maxide see Triamterene/HCTZ

Maxitrol see Neomycin/Poly/Dexameth

Measles/Mumps/Rubella 
Vaccine

see M-M-R vaccine 0.5ml SDV

Mebendazole Vermox Chew Tablet:  100mg

Meclizine Antivert Tablet:  25mg

Medrol see Methylprednisolone

18



Updated 07/2009DRUG NAME CROSS REFERENCE DOSAGE FORMS RESTRICTIONS

Medroxyprogesterone Provera / Depo-Provera Tablet:  2.5mg, 5mg, 10mg                    
Injectable:  150mg/ml SDV

Megace see Megestrol

Megestrol Megace Tablet:  20mg, 40mg                                   
Oral Susp:  40mg/ml

Memantine Namenda Tablet: 5mg, 10mg

Meningococcal Vaccine Menomune 50mcg/0.5ml SDV

Menomune see Meningococcal Vaccine

Mephyton see Phytonadione

Mesalamine Asacol Tablet:  400mg EC

Metformin Glucophage Tablet:  500mg, 850mg, 1000mg

Methadone Dolophine Tablet: 5mg, 10mg 

Methimazole Tapazole Tablet:  5mg, 10mg

Methocarbamol Robaxin Tablet:  500mg, 750mg                      
Injectable:  100mg/ml - 10ml

Restricted to 7 day supply per prescription unless indicated for 
spinal cord injury

Methylprednisolone            Medrol Dose Pak,                   
Solu-Medrol

Tablet:   4mg, Dose Pak                          
Injectable (Sodium Succinate):  125mg/2ml vial

Metoclopramide Reglan Tablet:  5mg, 10mg                              
Injectable:  10mg/2ml vial

Metolazone Zaroxolyn Tablet:  2.5mg, 5mg, 10mg

Metoprolol Lopressor Tablet: 25mg, 50mg, 100mg                          
Injectable:  5mg/5ml

Metronidazole Flagyl Tablet:  250mg, 500mg                              
Injectable:  500mg/100ml 

Mexiletine Mexitil Capsule:  150mg, 200mg, 250mg

Mexitil see Mexiletine

Micatin see Miconazole

Miconazole Micatin Crm, Monistat 7 Vag 
Supp/Crm. 

2% Cream - 30gm                                   
100mg vaginal supp - 7 supp/box
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Milk of Magnesia see Magnesium Hydroxide

Minoxidil Loniten Tablet:  2.5mg, 10mg

Mirtazapine Remeron Tablet: 7.5mg, 15mg, 30mg, 45mg               
Soltab:  15mg, 30mg, 45mg

M-M-R see Measles/Mumps/Rubella

Monistat see Miconazole

Morphine Sulfate MS Contin,  Roxanol Tablet (IR): 15mg, 30mg                              
Tablet (SA):  15mg 30mg                                   
Oral Soln:  10mg/5ml                                      
Injectable:  10mg/ml vial

Motrin see Ibuprofen

MS Contin see Morphine Sulfate

Mucomyst see Acetylcysteine

Multivitamin various Tablet

Muro-128 see Sodium Chloride Ophth

Myambutol see Ethambutol

Mycelex see Clotrimazole

Mycobutin see Rifabutin

Mycolog II see Nystatin/Triamcinolone

Mycostatin see Nystatin

Nafcillin Unipen Injectable:  1 gm vial

Naloxone Narcan Injectable:  0.4mg/ml - 1ml

Namenda see Memantine

Naphazoline Naphcon 0.012% Ophthalmic Soln - 15ml

Naphazoline / Pheniramine Naphcon-A 0.025%-0.3%  Ophthalmic Soln - 15ml

Naphcon see Nephazoline
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Naphcon-A see Naphazoline/Pheniramine

Naprosyn see Naproxen

Naproxen Aleve/Naprosyn/Anaprox Tablet:  220mg (Nurse Protocol), 250mg, 500mg OTC strength 220mg restricted to nurse protocol

Narcan see Naloxone

Nasalide see Flunisolide

Navane see Thiothixene

NebuPent see Pentamidine

Nelfinavir Viracept Tablet:  625mg

Neomycin Various Tablet:  500mg

Neomycin/ Polymixin B/ 
Gramicidin

Neosporin Ophthalmic,            
AK- Spore

Ophthalmic Soln - 10ml

Neomycin/ Polymyxin B/ 
Dexamethasone Ophth

Maxitrol Ophthalmic Soln - 5ml                                        
Ophthalmic Oint - 3.5gm

Neomycin/Bacitracin/ 
Polymyxin Ophth Oint

Neosporin Ophth Oint Ophthalmic Oint:  3.5gm

Neomycin/Polymyxin 
/Hydrocortisone

Cortisporin Otic Otic Suspension - 10ml

Neosporin Ophth Oint see Neomycin/Bacitracin/ 
Polym Ophth Oint

Neosporin Ophth Soln see Neomycin/ Polymixin B/ 
Gramicidin

Neo-Synephrine Ophth 
Soln

see Phenylephrine Ophth

Nephro-Vite B-Complex, Rena-Vite Tablet Restricted to dialysis patients.

Neurontin see Gabapentin

Neutra-Phos see Sodium-Potassium 
Phosphate

Nevirapine Viramune Tablet: 200mg

Niacin Various Tablet (immediate release): 250mg, 500mg
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Nifedipine ER Adalat-CC Tablet (extended release): 30mg, 60mg, 90mg

Nitrobid see Nitroglycerin

Nitrofurantoin Macrobid, Macrodantin Capsule: 50mg, 100mg* *100mg should be Macrobid or twice daily formulation

Nitroglycerin Nitrostat/ Nitrobid IV Tablet (SL): 0.4mg                                         
Trandsderm Patch:  0.2mg/h, 0.4mg/hr, 
0.6mg/hr                                                         
Injectable:  5mg/ml -10ml vial                          
2% Topical Oint

Nitrostat see Nitroglycerin

Nix see Permethrin

Nizoral see Ketoconazole 2% Topical 

Norethindrone/Ethinyl 
Estradiol

Ortho-Novum 1/35                 Tablet:  1mg / 35mcg 

Norethindrone/Ethinyl 
Estradiol

Loestrin 1/20 Tablet:  1mg / 20mcg 

Norgestrel/Ethinyl Estradiol Lo/Ovral Tablet:  3mg / 30mcg 

Norgestimate/Ethinyl 
Estradiol

Ortho-TriCyclen Tablet:  28 day pack

Normal Saline for 
Nebulizer

see Sodium Chloride

Normodyne see Labetalol

Nortriptyline Pamelor Capsule:  10mg, 25mg, 50mg, 75mg NONKOP.  Nonformulary approval required for psychiatric 
diagnoses.  Diagnosis must be indicated on prescription.

Norvasc see Amlodipine

Norvir see Ritonavir

Nystatin Mycostatin Topical cream:  100,000 units/gm - 30gm        
Oral Susp:  100,000 units/ml 

Nystatin/ Triamcinolone Mycolog II Topical cream & oint - 30gm

Ocean Nasal see Sodium Chloride Nasal
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Omeprazole Prilosec Capsule/Tablet:  20mg Restrictions:                                                                        
(1)  PPI use > 90 days: Prior authorization criteria must be met 
and noted on the prescription for use without          
nonformulary approval.
     a.) Grade 3 or higher esophagitis
     b.) Barrett’s esophagitis or Zollinger-Ellison Syndrome
    c.) Failure of step down therapy with ranitidine                     
(2)  BID Omeprazole dosing beyond 30 days requires 
nonformulary approval

Omnipen see Ampicillin

Oral Contraceptive see Ortho-Novum 1/35 or 
Ortho-Tricyclen

Ortho-Novum 1/35 see Norethindrone/Ethinyl 
estradiol

Ortho-TriCyclem see Norgestimate/Ethinyl 
Estradiol

Os-cal see Calcium Carbonate

Os-cal D see Calcium Carbonate/       
Vit. D

Oxcarbazepine Trileptal Tablet:  150mg, 300mg, 600mg                         
Suspension:  300mg/5ml

Restricted to psychiatric diagnoses.   Diagnosis must be included 
on prescription.  Suspension restricted to Keyhea patients only.

Oxybutynin Ditropan Tablet: 5mg

Pamelor see Nortriptyline

Pancrease see Pancrelipase

Pancrelipase Pancrease Tablet: lipase 8000 / amylase 30,000 / protease 
30,000 units

Paricalcitol Zemplar Injectable:  2mcg/ml, 5mcg/ml Restricted to dialysis patients.

Parlodel see Bromocriptine

Paroxetine Paxil Tablet: 10mg, 20mg, 30mg, 40mg

Paxil see Paroxetine

Pegasys see Pegylated Interferon-
alpha 2A
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Pegylated Interferon alfa 
2A

Pegasys Injectable: 180mcg/0.5ml PFS

Penicillin Benzathine Bicillin LA Injectable: 2.4 million units/4ml Restricted to the treatment of syphilis

Penicillin G Potassium Pfizerpen Injectable: 5 million units/injection

Penicillin G Procaine Wycillin Injectable:  1.2 million units/2ml syringe

Penicillin VK Veetids Tablets:  250mg, 500mg                                
Oral Susp:  250mg/5ml

Pentam see Pentamidine

Pentamidine NebuPent, Pentam Injectable:  300mg                                            
Inhalation Soln: 300mg

Pepto Bismol see Bismuth

Periactin see Cyproheptadine

Peridex see Chlorhexidine oral rinse

Permethrin Nix, Elimite Topical Cream 5% - 60gm                                  
1% Lotion - 2oz.

Perphenazine Trilafon Tablet:  2mg, 4mg, 8mg, 16mg                    

Persantine see Dipyridamole

Petrolatum/Lanolin Skin 
Protectant Ointment

A&D Ointment 4 oz. tube

Pfizerpen see Penicillin G Potassium

Phazyme see Simethicone

Phenazopyridine Pyridium Tablet:  200mg

Phenergan see Promethazine

Phenylepherine Ophth Neo-Synephrine 2.5% Ophth Soln - 5ml

Phenytoin Dilantin Capsule:  100mg                                          
Oral Susp:  125mg/5ml                                   
Injectable: 50mg/ml vial

Phoslo see Calcium Acetate

Physostigmine Antilirium Injectable:  1mg/ml - 2ml ampule
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Phytonadione Vitamin K, Mephyton, 
AquaMephyton

Tablet:  5mg                                              
Injectable:  1mg/0.5mg, 10mg/ml

Pilocarpine Isopto Carpine 2% Ophth Soln - 15ml                                     
4% Ophth Soln - 15ml

Pioglitazone Actos Tablet:  15mg, 30mg, 45mg

Pitressin see Vasopressin

Plaquenil see Hydroxychloroquine

Plavix see Clopidogrel

Plendil see Felodipine

Pneumococcal Vaccine Pneumovax-23 50mcg/0.5ml SDV

Pneumovax-23 see Pneumococcal

Podofilox Condylox 0.5% Topical Soln - 3.5ml

Poliovirus Vaccine IPOL 0.5ml SC INJ

Polyethylene glycol-ES Golytely, Nulytely Oral Soln 4 liters

Polysporin see Bacitracin/Polymyxin

Polystyrene sulfonate Kayexalate 15gm/60ml Suspension

Polyvinyl Alcohol Artificial Tears 1% ophthalmic solution - 15ml

Potassium Chloride Various Tablet:  10meq, 20meq                                   
Injectable:  20meq in D5W-1000ml & 1/2NS-D5W 
1000ml

Povidone Iodine Betadine 10% Oint                                                   
10% Soln 

Pravachol see Pravastatin

Pravastatin Pravachol Tablet:  10mg, 20mg, 40mg Resticted to patients on coumadin, protease inhibitors, 
cyclosporine, or other medications impacted by the cytochrome 
P450 enzyme system 

Pred Forte see Prednisolone Ophth

Pred MILD see Prednisolone Ophth
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Prednisolone Ophth Pred Forte, Pred MILD 1% Ophth Soln - 5ml                                      
0.12% Ophth Soln - 5ml

Prednisone Deltasone Tablet:  5mg, 10mg, 20mg

Premarin see Estrogen, conjugated

Prenatal Vitamin Various Tablet

Preparation H see Hemorrhoidal suppository 
or Hydrocortisone

Prezista see Darunavir

Prilosec see Omeprazole

Prinivil see Lisinopril

Probenecid                     Benemid Tablet: 500mg

Procainamide Procan Tablet (SR): 500mg, 750mg, 1000mg               
Injectable: 100mg/ml - 10ml vial

Procan see Procainamide

Prochlorperazine Compazine Tablet: 5mg, 10mg                                            
Injectable: 5mg/ml - 2ml vial

Procrit see Epoetin alfa

Prolixen see Fluphenazine

Promethazine Phenergan Tablet:  25mg                                              
Injectable:  50mg/ml - 1ml vial                         
Suppository:  25mg - 12/Box

Proparacaine Alcaine 0.5% Ophth Soln - 15ml

Propranolol Inderal Tablet: 10mg, 20mg, 40mg, 60mg                  
Injectable: 1mg/ml - 1ml

Propylthiouracil PTU Tablet: 50mg 

Proventil see Albuterol

Provera see Medroxyprogesterone

Prozac see Fluoxetine
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PTU see Propylthiouracil

Pyrazinamide PZA Tablet: 500mg

Pyridium see Phenazopyridine

Pyridoxine Vitamin B6 Tablet: 50mg

Pyrimethamine Daraprim Tablet: 25mg

PZA see Pyrazinamide

Questran see Cholestyramine

Quinagluet see Quinidine

Quinidine Quinaglute Tablet (SR): 324mg

Ranitidine Zantac Tablet:  150mg                                            
Injectable:  50mg/2ml vial

Rebetol see Ribavirin

Reglan see Metoclopramide

Remeron see Mirtazapine

Renagel see Sevelamer Carbonate        
[Preferred agent Renvela]

Rena-Vite see also Nephro-Vite Restricted to dialysis patients.

Renvela see Sevelamer Carbonate

Retrovir see Zidovudine 

Reyataz see Atazanavir

Ribasphere see Ribavirin

Ribavirin Ribasphere Tablet/Capsule: 200mg

Rifabutin Mycobutin Capsule: 150mg

Rifadin see Rifampin

Rifampin Rifadin Capsule: 300mg
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Risperdal see Risperidone

Risperidone Risperdal Tablet: 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg      
M-Tab: 0.5mg, 1mg, 2mg, 3mg, 4mg             
Consta:  25mg/2ml, 37.5mg/2ml, 50mg/2ml         
Oral Soln: 1mg/ml

Ritonavir Norvir Capsule: 100mg                                            

Robaxin see Methocarbamol

Robitussin DM see Guaifenesin/Dextrometh

Rocephin see Ceftriaxone

Romazicon see Flumazenil

Rosuvastatin Crestor Tablet:  5mg, 10mg, 20mg, 40mg  One of the following criteria must be noted on the prescription: 
1.)  Failure to reach goal LDL on maximum doses of simvastatin 
for 12 weeks of therapy or 2.)  Greater than 45% LDL reduction 
required to meet goal  

Roxanol see Morphine Sulfate

Rubbing Alcohol see Isopropyl Alcohol

Salicylic Acid Duofilm 17% Topical Soln - 0.31 oz.

Salmeterol Serevent Inhaler: 50mcg/actuation - 60 doses

Salsalate Disalcid Tablet: 500mg

Saquinavir Invirase Tablet: 500mg

Selenium sulfide  Selsun 2.5% Susp - 4oz

Selsum see Selenium sulfide

Septra see Sulfamethox/Trimeth

Serevent see Salmeterol

Sertraline Zoloft Tablet:  25mg, 50mg, 100mg

Sevelamer Carbonate Renvela Tablet:  800mg Restricted to dialysis patients.

Silvadene see Silver Sulfadiazine
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Silver Sulfadiazine  Silvadene 1% Topical cream - 50gm, 400gm 400gm size restricted to clinic use only

Simethicone Phazyme Chew Tab:  80mg

Simvastatin Zocor Tablet:  5mg, 10mg, 20mg, 40mg, 80mg

Sinemet see Levodopa/Carbidopa

Smelling Salts see Ammonia Inh Amp

Sodium Bicarbonate Various Injectable:  50 mEq/50ml syringe (8.4%) Crash Cart Only

Sodium Chloride Inhalation 
Soln

Various 0.9% Inhalation Solution - 5ml

Sodium Chloride Nasal Ocean Nasal Nasal Spray - 45ml

Sodium Chloride 
Ophthalmic 

Muro-128 5% Ophth Oint - 3.5ml                                    
2% Ophth Drops - 15ml                                  
5% Ophth Drops - 15ml

Sodium Phosphates Fleet Phosphosoda, Fleet 
Enema

Fleets Enema - 133ml                                      
Oral Soln - 1.5 oz.

Sodium-Potassium 
Phosphate

Neutra-Phos Pkts:  250mg

Solu-Cortef see Hydrocortisone Sodium 
Succinate

Solu-Medrol see Methylprednisolone

Sorbitrate see Isosorbide Dinitrate

Spironolactone Aldactone Tablet: 25mg, 50mg, 100mg

Sporonox see Itraconazole

Stavudine Zerit Capsule: 20mg, 30mg, 40mg 20mg capsule restricted to dialysis use only.

Stelazine see Trifluoperazine

Strattera see Atomoxetine

Sucralfate Carafate Tablet:  1gm                                                     

Sulamyd see Sulfacetamide

Sulfacetamide Sulamyd 10% Ophth Soln - 5ml
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Sulfameth / Trimethoprim Bactrim, Septra Tablet (single strength):  400-80mg                  
Tablet (double strength):  800-160mg             
Oral Susp: 200-40mg/5ml

Sulfasalazine Azulfidine Tablet:  500mg

Sumatriptan Imitrex Tablet: 25mg, 50mg, 100mg Restricted to 9 tablets per month

Sumycin see Tetracycline

Sunscreen Various

Sustiva see Efavirenz

Symmetrel see Amantadine

Synalar see Fluocinolone

Synthroid see Levothyroxine

Tambocor see Flecainide

Tapazole see Methimazole

Tegretol see Carbamazepine

Tenex see Guanfacine

Tenofovir Viread Tablet: 300mg

Tenofovir/Emtricitabine Truvada Tablet: 300-200mg

Tenormin see Atenolol

Tensilon see Edrophonium

Terazosin Hytrin Capsule: 1mg, 2mg, 5mg, 10mg

Terbutaline Brethine Tablet: 2.5mg, 5mg                                         
Injectable: 1mg/ml vial

Tetanus & Diphtheria (Td) Various Injectable

Tetracycline Sumycin Capsule:  250mg, 500mg

Theodur see Theophylline

Theophylline Theodur Tablet (SR): 200mg, 300mg
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Thiamine Vitamin B1 Tablet: 100mg                                     
Injectable: 100mg/ml - 2ml

Thiothixene Navane Capsule: 1mg, 2mg, 5mg, 10mg, 20mg                

Thorazine see Chlorpromazine

Timolol Ophth Timoptic Ophthalmic Soln: 0.25%, 0.5% - 5ml

Timoptic see Timolol

Tinactin see Tolnaftate

Tipranavir Aptivus Capsule:  250mg 

Tolnaftate Tinactin 1% Topical Cream - 15gm                             
1% Topical Soln - 10ml

Toradol see Ketorolac

Trandate see Labetalol

Triamcinolone   Kenalog Injectable:  10mg/ml, 40mg/ml                        
Topical Cream:  0.025% - 15gm , 0.1% - 15gm, 
454gm                                                   
Topical Oint: 0.025%, 0.1% - 15gm                  
1% in Orabase

Triamterene/HCTZ Maxzide, Dyazide Tablet/Capsule:  37.5/25mg, 75/50mg

Trifluoperazine Stelazine Tablet: 1mg, 2mg, 5mg                                  

Trifluridine Viroptic 1% Ophth Soln - 7.5ml

Trihexyphenidyl Artane Tablet: 2mg, 5mg                                        
Oral Soln: 2mg/5ml

Trilafon see Perphenazine

Trileptal see Oxcarbazepine

Tropicacyl see Tropicamide

Tropicamide Tropicacyl 1% Ophth Soln - 15ml

Trusopt see Dorzolamide

Truvada see Tenofovir/Emtricitabine
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Tuberculin Purified      
Protein Derivative

Aplisol, Tubersol 50 tests / 5ml

Tubersol see Tuberculin PPD

Tums see Calcium Carbonate

Twinrix see Hepatitis Vaccine

Tylenol see Acetaminophen

Tylenol #3 see Acetam/Codeine

Unipen see Nafcillin

Valproic Acid Depakene, Depakon Capsule: 250mg                                               
Injectable:  500mg/5ml vial                             
Oral Soln: 250mg/5ml

Vancocin see Vancomycin

Vancomycin Vancocin Injectable: 1gm vial Restrict to dialysis and CTC

Varicella Vaccine Varivax 1350 PFU/0.5ml 

Varivax see Varicella Vaccine

Vasopressin Pitressini Injectable:  20 units/ml, 1ml vial Crash Cart Only

Vasotec see Enalapril

Veetids see Penicillin VK

Venlafaxine Effexor Tablet (ER): 37.5mg, 75mg, 150mg, 225mg         
Tablet: 25mg, 37.5mg, 50mg. 75mg, 100mg

Venofer see Iron Sucrose

Ventolin see Albuterol

Verapamil Isoptin/ Calan-SR Tablet (IR):  40mg, 80mg, 120mg                   
Tablet (SR): 120mg, 180mg, 240mg

Vermox see Mebendazole

Vibramycin see Doxycycline

Videx EC see Didanosine
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Viracept see Nelfinavir

Viramune see Nevirapine

Viread see Tenofovir

Viroptic see Trifluridine

Vistaril see Hydroxyzine

Vitamin B1 see Thiamine

Vitamin B6 see Pyridoxine

Vitamin K see Phytonadione

Warfarin Coumadin Tablet: 1mg, 2.5mg, 3mg, 5mg, 7.5mg, 10mg

Wellcovorin see Leucovorin

Wigraine see Ergotamine/Caffeine

Wycillin see Penicillin G Procaine

Xalatan see Latanoprost

Xylocaine see Lidocaine

Zantac see Ranitidine

Zaroxolyn see Metolazone

Zemplar see Paricalcitol

Zerit see Stavudine

Zestril see Lisinopril

Ziagen see Abacavir

Zidovudine Retrovir Tablet:  100mg, 300mg                                           100mg tablet restricted to dialysis use only.

Ziprasidone Geodon Capsule: 20mg, 40gm, 60mg, 80mg               
Injection:  20mg/ml

Zithromax see Azithromycin
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Zocor see Simvastatin

Zoloft see Sertraline

Zovirax see Acyclovir

Zyloprim see Allopurinol
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4:00 ANTI-HISTAMINES
chlorpheniramine
chlorpheniramine / phenylephrine*
cyproheptadine
diphenhydramine
hydroxyzine HCl
hydroxyzine pamoate
loratadine*
meclizine
promethazine

8:00 ANTI-INFECTIVES
8:08 Anthelmintics

mebendazole

8:12 Antibiotics
8:12.02 Aminoglycosides

gentamicin
neomycin

8:12.06 Cephalosporins
1st Generation
cefazolin
cephalexin
3rd Generation
ceftazidime
ceftriaxone*

8:12.12 Macrolides
azithromycin*
clarithromycin*
erythromycin

8:12.16 Penicillins
penicillin G benzathine*
penicillin G potassium
penicillin G procaine
penicillin VK

Penicillinase-Resistant Penicillins
nafcillin

Aminopenicillins
amoxicillin
amoxicillin-clavulanate*
ampicillin

8:12.20 Sulfonamides
sulfasalazine
sulfamethoxizole / trimethoprim

8:12.18 Quinolones
ciprofloxacin
levofloxacin*

8:12.24 Tetracyclines
doxycycline
tetracycline 

8:12.28 Miscellaneous Antibiotics
clindamycin
dapsone
vancomycin*

8:14 Antifungals
amphotericin B
fluconazole*
itraconazole*
nystatin

AHFS Therapeutic Category Index
* - Denotes Restrictions Apply
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8:16 Antimycobacterials
ethambutol
isoniazid
pyrazinamide
rifabutin
rifampin

8:18 Antivirals
acyclovir
amantadine
pegylated interferon alpha 2-A
ribavirin

8:18.08 Antiretrovirals
NRTI - Nucleoside Reverse Transcriptase Inhibitors
abacavir
didanosine
emtricitabine
lamivudine
stavudine*
zidovudine*

Nucleotide Reverse Transcriptase Inhibitors
tenofovir

NNRTI - Non-Nucleoside Reverse Transcriptase Inhibitors
efavirenz
nevirapine

Protease Inhibitors
atazanavir
darunavir
fosamprenavir
indinavir
lopinavir/ritonavir
nelfinavir
ritonavir
saquinavir
tipranovir

Combination Products
abacavir / lamivudine
efavirenz / tenofovir / emtricitabine 
tenofovir / emtricitabine 

8:30 Antiprotozoals
hydroxychloroquine
metronidazole
pentamidine
pyrimethamine

8:36 Urinary Anti-Infectives
nitrofurantoin

10:00 ANTINEOPLASTICS
megestrol

12:00 AUTONOMIC DRUGS
12:04 Parasympathomimetic Agents

edrophonium
physostigmine

12:08 Anticholinergic Agents
12:08.04 Antiparkinson Agents

benztropine
trihexyphenidyl
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12:08.08 Antimuscarinic/Antispasmodic Agents
atropine
dicyclomine
ipratropium

12:12 Sympathomimetic Agents
albuterol*
chlorpheniramine / phenylephrine*
dopamine
epinephrine
salmeterol
terbutaline

12:16 Sympatholytic Agents
ergotamine / caffeine

12:20 Skeletal Muscle Relaxants
baclofen*
methocarbamol*

20:00 BLOOD FORMATION & COAGULATION
20:04 Antianemia Drugs

20:04.04 Iron Preparations
ferrous sulfate
iron sucrose*

20:12 Coagulants & Anticoagulants
20:12.04 Anticoagulants

heparin
warfarin

20:16 Hematopoietic Agents
epoetin alfa

24:00 CARDIOVASCULAR AGENTS
24:04 Cardiac Drugs

amiodarone
digoxin
flecainide
mexiletine
lidocaine
procainamide
quinidine

24:06 Antilipemic Agents
24:06.04 Bile Acid Sequestrants

cholestyramine

24:06.06 Fibric Acid Derivatives
gemfibrozil

24:06.08 HMG-CoA Reductase Inhibitors
pravastatin*
rosuvastatin*
simvastatin

24:06.92 Miscellaneous Antilipemic Agents
Niacin (immediate release)

24:08 Hypotensive Agents
Central Alpha-Adrenergic Agonists
clonidine
guanfacine

Peripheral Vasodilators
hydralazine
minoxidil
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24:12 Vasodilating Agents
dipyridamole
isosorbide dinitrate
isosorbide mononitrate
nitroglycerin

24:20 Alpha-Adrenergic Blocking Agents
doxazosin
terazosin

24:24 Beta-Adrenergic Blocking Agents
atenolol
carvedilol
labetolol
metoprolol
propranolol

24:32 Renin-Aldosterone System Inhibitors
Angiotensin Converting Enzyme Inhibitors
enalapril
lisinopril

Angiotensin Receptor Blockers
candesartan*

Mineralocorticoids
spironolactone

24:28 Calcium Channel Blockers
diltiazem
verapamil

Dihydropyridines
amlodipine
felodipine
nifedipine

28:00 CENTRAL NERVOUS SYSTEM AGENTS
28:08 Analgesics and Antipyretics

28:08.04 Non-Steroidal Anti-Inflammatory Agents
aspirin
ibuprofen
indomethacin
ketorolac*
naproxen
salsalate

28:08.08 Opiate Agonists
acetaminophen / codeine
methadone
morphine

28:08.92 Miscellaneous Analgesics & Antipyretics
acetaminophen

28:10 Opiate Antagonists
naloxone

28:12 Anticonvulsants

28:12.08 Benzodiazepines
lorazepam*

28:12.12 Hydantoins
fosphenytoin*
phenytoin

28:12.92 Miscellaneous Anticonvulsants
carbamazepine
divalproex sodium
gabapentin*
lamotrigine*
levetiracetam*
magnesium sulfate
oxcarbazepine*
valproic acid
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28:16 Psychotherapeutic Agents
28:16.04 Antidepressants

Selective Serotonin Reuptake Inhibitors
citalopram
fluoxetine*
fluvoxamine
paroxetine
sertraline

Tricyclic Antidepressants
amitriptyline*
nortriptyline*

Miscellaneous Antidepressants
mirtazapine
venlafaxine

28:16.08 Antipsychotics
Atypical
aripiprazole
clozapine
risperidone
ziprasidone

Typical
chlorpromazine
fluphenazine
haloperidol
loxapine
perphenazine
thiothixene
trifluoperazine

28:20 Anorexigenic, Respiratory & Cerebral Stimulants
28:20:92 Miscellaneous

Ammonia Inhalant* 

28:24 Anxiolytics, Sedatives, Hypnotics
28:24.08 Benzodiazepines

lorazepam

28:24.92 Miscellaneous 
buspirone
donepazil
hydroxyzine
meclizine
memantine
promethazine

28:28 Antimanic Agents
lithium

28:32 Antimigraine Agents
sumatriptan*

28:92 Miscellaneous Central Nervous System Agents
atomoxetine
flumazenil
levodopa / carbidopa
memantine
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36:00 DIAGNOSTIC AGENTS
36:56 Myasthenia Gravis

edrophonium

36:84 Tuberculosis
tuberculin PPD

40:00 ELECTROLYTE, CALORIC & WATER BALANCE
40:08 Alkalinizing Agents

sodium bicarbonate*
citric acid

40:10 Ammonia Detoxicants
lactulose

40:12 Replacement Perparations
calcium acetate
calcium carbonate
calcium chloride*
dextrose
potassium chloride
sodium chloride
sodium -potassium phosphate

40:18.18 Potassium Removing Agents
polystyrene sulfonate

40:18.19 Phosphate Removing Agents
lathanum carbonate*
sevelamer*

40:20 Caloric Agents
dextrose

40:28 Diuretics
bumetanide
furosemide
hydrochlorothiazide
metolazone

40:28.10 Potassium Sparring Diuretics
spironolactone
triamterene / HCTZ

40:36 Irrigating Solutions
ophthalmic irrigating solution (eye wash)
sodium chloride

40:40 Uricosuric Agents
probenecid

48:00 EXPECTORANTS, ANTITUSSIVE & MUCOLYTIC AGENTS
48:08 Antitussives

guaifenesin / dextromethorphan

48:16 Expectorants
guaifenesin / dextromethorphan

48:24 Mucolytic Agents
acetylcysteine
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52:00 EYE, EAR, NOSE & THROAT (EENT) PREPARATIONS
52:04 Anti-Infectives

52:04.04 Antibiotics
ciprofloxacin ophth
doxycycline
erythromycin ophth
gentamicin ophth
neomycin / polymyxin / hydrocortisone otic
neomycin / polymyxin / gramicidin ophth
neomycin / polymyxin / dexamethasone ophth
neomycin / bacitracin / polymyxin ophth

52:04.20 Antivirals
trifluridine ophth

52:04.08 Sulfonamides
sulfacetamide ophth soln

52:04.92 Miscellaneous Anti-Infectives
acetic acid / aluminum acetate otic
acetic acid / hydrocortisone otic
carbamide peroxide
chlorhexidine

52:08 Anti-Inflammatory Agents
flunisolide*
neomycin / polymyxin / dexamethasone ophth
neomycin / polymyxin / hydrocortisone otic
prednisolone ophth

52:10 Carbonic Anhydrase Inhibitors
acetazolamide

52:16 Local Anesthetics
antipyrine / benzocaine
Benzocaine/Menthol
lidocaine
proparicaine ophth

52:20 Miotics
pilocarpine

52:24 Mydriatics
atropine ophth
cyclopentolate ophth
phenylephrine ophth
tropicamide ophth

52:28 Mouth Washes & Gargles
hydrogen peroxide*

52:32 Vasoconstrictors
naphazoline / pheniramine ophth
naphazoline  ophth

52:40 Antiglaucoma Agents
52:40.04 Alph Adrenergic Agonists

brimonidine

52:40.08 Beta Adrenergic Agents
timolol

52:40.12 Carbonic Anhydrase Inhibitors
dorzolamide

52:40.20 Miotics
pilocarpine

52:40.28 Prostaglandin Analogs
latanoprost
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52:92 Miscellaneous EENT Drugs
carbamide peroxide
fluorescein strips
petrolatum / mineral oil / lanolin ophth (lubricating oint)
polyvinyl alcohol / artificial tears 
sodium chloride ophth
sodium chloride nasal

56:00 GASTROINTESTINAL AGENTS
56:04 Antacids & Adsorbents

calcium carbonate
aluminum / magnesium hydroxide / simethicone
magnesium hydroxide

56:08 Antidiarrheal Agents
loperamide

56:10 Antiflatulents
simethicone

56:12 Cathartics & Laxatives
Bowel Evacuants
PEG-3350

Bulk Forming Laxatives
calcium polycarbophil

Saline Laxatives
magnesium citrate
magnesium hydroxide
sodium phosphates

Stimulant Laxatives
bisacodyl

Stool Softeners
docusate sodium

Other
lactulose

56:16 Digestants
pancrelipase

56:22 Antiemetics
meclizine
prochlorperazine
promethazine

56:28 Gastric Acid Reducers
H2 Antagonists
Ranitidine

Proton Pump Inhibitors
omeprazole*

Protectants
sucralfate

56:32 Prokinetics
metoclopramide

56:36 Anti-Inflammatory Agents
mesalamine

56:40 Miscellaneous GI Drugs
bismuth subsalicylate
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68:00 HORMONES & SYNTHETIC SUBSTITUTES
68:04 Adrenals

dexamethasone
fluticasone
fluticasone / salmeterol
methlyprednisolone
prednisone

68:12 Contraceptives
Norethindrone / Ethinyl Estradiol
Norgestrel / Ethinyl Estradiol
Norgestimate / Ethinyl Estradiol

68:16 Estrogens
estrogens, conjugated
estradiol valerate

68:20 Antidiabetic Agents
68:20.04 Biguanides

metformin

68:20.08 Insulins
insulin, glargine
insulin, human - NPH
insulin, human - regular
insulin, human - 70/30

68:20.20 Sulfonylureas
glyburide
glipizide

68:20.92 Miscellaneous Antidiabetic Agents
pioglitazone

68:22 Anti-Hypoglycemic Agents
glucagon

68:32 Progestins
medroxyprogesterone

68:28 Pituitary
vasopressin*

68:36 Thyroid & Antithyroid Agents
68:36.04 Thyroid Agents

levothyroxine

68:36.08 Antithyroid Agents
methimazole
propylthiouracil

72:00 LOCAL ANESTHETICS
bupivacaine
lidocaine
lidocaine / epinephrine

80:00 SERUMS, TOXOIDS & VACCINES
80:08 Toxoids

tetanus & diphtheria

80:12 Vaccines
influenza virus vaccine
hepatitis A vaccine
hepatitis B vaccine
hepatitis A & B vaccine
measles-mumps-rubella vaccine
meningococcal polysaccharide vaccine
pneumococcal vaccine, polyvalent
poliovirus vaccine, inactivated
varicella vaccine

44



Updated 07/2009

84:00 SKIN & MUCOUS MEMBRANE AGENTS
84:04 Anti-Infectives

84:04.04 Antibiotics
bacitracin / polymyxin

84:04.08 Antifungals
clotrimazole
miconazole
nystatin
nystatin / triamcinolone
tolnaftate

84:04.12 Scabicides & Pediculocides
permethrin

84:04.16 Miscellaneous Local Anti-Infectives
alcohol, ethyl*
alcohol, isopropyl*
calamine lotion
hydrogen peroxide
povidone iodine
selenium sulfide
silver sulfadiazine*

84:06 Anti-Inflammatory Agents
betamethasone dipropionate
fluocinolone
fluocinonide
hydrocortisone
nystatin / triamcinolone
triamcinolone
triamcinolone / orabase

84:08 Antipruritics & Local Anesthetics
benzocaine*
calamine
hydrocortisone
phenazopyridine

84:28 Keratolytic Agents
benzoyl peroxide
podofilox
salicyclic acid

84:32 Keratoplastic Agents
coal tar

84:36 Miscellaneous Agents
alcohol, ethyl
benzoin tincture*
petrolatum / lanolin (skin protectant)

84:80 Sunscreen Agents
sunscreen

84:92 Miscellaneous Skin & Mucous Membrane
phenylephrine suppositories

86:00 SMOOTH MUSCLE RELAXANTS
86:08 Genitourinary Smooth Muscle Relaxants

oxybutynin

86:16 Respiratory Smooth Muscle Relaxants
theophylline
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88:00 VITAMINS
88:08 Vitamin B Complex

folic acid
multivitamin
nephro-vite*
prenatal-vitamin
pyridoxine
thiamine

88:16 Vitamin D
calcium carbonate / vitamin D
paricalcitol*

88:24 Vitamin K
phytonadione

88:28 Multivitamin Preparations
multivitamin  
prenatal-vitamin

92:00 UNCLASSIFIED THERAPEUTIC AGENTS
adenosine
alendronate
allopurinol
bromocriptine
carbidopa / levodopa
chlorhexidine
clopidogrel
colchicine
leucovorin

96:00 PHARMACEUTICAL AIDS
sodium chloride inhalant
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